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FEfh 445 HE 2 P 1 R R HTC1450
Sample Name Super Li-ion Battery Sample Model

MR B TS WERE

PrARIRIE 2.4V PUERAE 500mAh
Nominal Voltage Rated Capacity

LI G

FLIN 12Wh (G B
Watt-hour Trade mark

DA S5 =
Testing laboratory

I AR A BEA I AR A R A ]
Guangdong ESTL Technology Co., Ltd.

IR FEEET LR X S E 895 1155101, 201-208% .

giiiir?ijiddress Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road,
9 Songshan Lake Park, Dongguan, Guangdong, China.

ZATHAL EH4 GmbH

Applicant

éﬁimﬂﬁh& Am Gansacker 10 A, 79224 Umkirch, Germany

Applicant Address

1l 38 P IR R REVR A AT PR A 7]

Manufacturer HUNAN HUAHUI NEW ENERGY CO.,LTD

il 32 Py b TP 48 i B TR LU X 58 7T % 85

Manufacturer Address

No. 8, Zizhu Road, Heshan District, Yiyang City, Hunan Province

BREE T aRieyisimi @il i) MELARE 21211 i3.35 188563k

M AR 1 UNITED NATIONS Recommendations on the transport of dangerous goods
Standard Model Regulations, Twentieth revised edition, 2019(ST/SG/AC10/1/Rev.21)
Chapter 3.3, Provisions 188
X HH
HAE A . 2021-10-25
Date of sample receipt
TENEE

Tested date

2021-10-25 to 2021-11-05

18384516 Test conclusion:

The 1.2m drop test of the PACKAGE for Super Li-ion Battery submitted by HUNAN HUAHUI NEW
ENERGY CO.,LTD. is tested according to the 21th Revised Edition of the Recommendations on the
Transport of Dangerous Goods, Model Regulations ST/SG/AC.10/1/Rev.21).
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The test results comply with the relevant requirements of ST/SG/AC.10/1/Rev.21.
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£, 445 E The info of package

HANEEMEE 0 0k
Each package gross weight K
BN A i
7.56kg

In each package battery net
CERTIIR N 400144
Battery Number 400pcs/packing
AEAE R

] 406mm*300mm*142mm
Package size
37750 B BEAE PN R R
Packaging type Package including lithium batteries.
AL R X fifitk 4845 Corrugated carton [] A #Wood carton

The material of outer packaging | [t other:

I3k 44 % Foam material X)W ¥ 45 Plastic disc
il v s \ R L ) P A3 L4tk fEtik Paper divider (#8815 #Plastic air cushion

HeJt

The manner of inner packaging | []&—3 18kl 48 LRSI 52 2R
that can be completely enclose | single sealing plastic bags ~ Plastic bubble and pearl cotton
the samples [t /s s

[ HAhOther:

Independent packaging

1 /Remarks:
1. AR b LS AR NS

Throughout this report a point is used as the decimal separator.
2. JlsEhig < FoR CRTEHE” . P” FR CEMT P ROR R . CNIAY R <R
EH” .

As for the Verdict, “-” means “no need for judgement”, “P” means “pass”, “F” means “fail” and “N/A”
means “not applicable”.
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Clause Requirements Result Verdict
1.2 KBEIEMIR, / 1.2m Drop test P
MR, | Test procedure P
B 1.2 KEk¥% / The package of batteries is dropped from 1.2m P
B:¥% 75 1H / Drop orientation: AL AFIR, P
INAE — RIS RS T ReA — A LL BT, JEFERSE | A BT
BLAERIR KL Y% J5 5] | Where more than one orientation is 1) % o
possible for a given drop, the orientation most likely to result | The package is
in failure of the packing must be used. in the shape of
FEIR LS Bk Y% J7 17 | Drop orientation for a package which | a box. The
are in the shape of a box: package is
55— LAFHJE 2 / First drop: flat on the bottom subjected to five
5. LAFETIF / Second drop: flat on the top drops in
=W Ll—KANE T2k / Third drop: flat on the long side | different
SEVYYR: A4 T2k / Fourth drop: flat on the short side |orientation.
6.1.5.3 IR LL—/NAETE [ Fifth drop: on a corner
7% B#4% / Drop Target ERE B Ar K e =
kg H bR RAE . o /K2R 1 H20 / The target must | #i[f .
be a non-resilient horizontal surface and must be: The drop target
1. Bk, JEELLE A4S / lintegral and massive is a concrete
enough to be immovable floor.
2. R, Torgmidie s R /L / Flat with a
surface kept free from local defects capable of influencing
the test results
3. BA 2RI, 7RISR N ARSI IEA S0
13K I Rigid enough to be non-deformable under test
conditions and not liable to become damaged by the tests
4. BAT R R IRk DS e 3% 58 e BIE AE R I L /
Sufficiently large to ensure that the test package fall securely
upon the surface
3.3.1 B3R / Requirements P
Special BR T2 R R AR P I, RN IR AR AT | ITEERIR: P
provision [ {77 A 1.2m [k TE RS 6 & H AT A i s BB A, U | S R
188 A NEYARE LLAECRIB AN b (BRA AT Befid, 3 | fiks TEA B
AR W) AR
Except when batteries are installed in equipment, each No damage to
package shall be capable of withstanding a 1.2m drop test in | batteries; No
any orientation without damage to cells or batteries battery to
contained therein, without shifting of the contents so as to battery contact;
allow battery to battery (or cell to cell) contact and without No release of
release of contents contents from
the package.
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Photos of Samples and Labels/#& i 8 B ZFniR
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Declaration
1. AR N . BN S e N TR

The test report is invalid without the signatures of Ratifier, Reviewer and

Testing engineer.
2. xRk A A R, MR 2 HE A IR A AL Y
Objections to the test report must be submitted to ESTL within 15 days.
3. RAEAKRRKI = HHEE, AFEHE AR .

Nobody is allowed to photocopy or partly photocopy this test report without
written permission of ESTL.

4. ARG DO IE R S AL TT
The test report is valid for the tested samples only.
5. A A IR

The test report is invalid if altered.

e LT -
--- End of report ---
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